
February 28, 2023 //  RFP#-041-23-JJ //  ELECTRONIC

Water Treatment Plant and 
Wastewater Treatment  
Plant Projects

STATEMENT OF QUALIFICATIONS prepared for the City of Hollywood Florida



Table of Contents
TAB A

A  :  Table of Contents



Brown and Caldwell

A Table of Contents 

B	 Executive Summary. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .

C	 Firm Qualifications and Experience. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .

D	 Organizational Profile and Project Team Qualifications. .  .  .  .  .  .  .  .  .  .  .  .  .  .

Organizational Chart. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .
[...]
use of the ocean outfall as a primary means of disposal, the Outfall Rule also mandates 
the implementation of a wastewater reclamation program with a minimum capacity of 60 
percent of the facility’s Baseline Flow above and beyond current reclaimed water application. 
For the NRWWTP, this translates to a total reclaimed water production of approximately 
26 mgd.

The NRWWTP currently operates reclaimed water facilities that are rated at 10 mgd. Of this, 
4.75 mgd is currently committed to existing users. WWS has developed a plan to allocate 
20 mgd by supplying public access reclaimed water to Large Users in northern Broward 
County and has entered into a joint agreement with Palm Beach County to supply public 
access water to the County line; then Palm Beach County will re-distribute it throughout its 
system. BC developed an integrated hydraulic model of Broward County/Palm Beach County 
reclaimed water systems to simulate expansion conditions and buildout demands.

WWS tasked BC to perform pre-design, detailed design, bidding and permitting services, 
and engineering services during construction for the expansion of the existing reclaimed 
facility to increase its firm rated capacity to approximately 26 mgd. The expansion will treat 
secondary effluent to meet High Level Disinfection (HLD) standards as defined by the Florida 
Department of Environmental Protection (FDEP). The $53M construction cost includes:

– Expansion and modification of the existing filter feed transfer station to be able to convey
up to an annual average daily flow of approximately 26 mgd to the tertiary filtration
system. The existing pumps are currently located outdoors and the proposed expansion/
modification will maintain the transfer station outdoors.

– Expansion of the existing partitioned concrete structure that includes the tertiary filters
and chlorine contact tanks to:

– 	Install additional upflow filter units for a rated treatment capacity of 26 mgd. No
retrofit upgrades to existing filter units will be included, however, the proposed filters
will incorporate available improvements to enhance operating performance.

– Expand the existing chlorine contact tanks (CCT) such that the tank volume provides
sufficient hydraulic retention and adequate mixing conditions to achieve a minimum
contact time of 15 minutes at peak flow.



Firm Qualifications and Experience

 City of Hollywood | Water Treatment Plant and Wastewater Treatment Plant Projects  :  C-26  Brown and Caldwell

– A new concrete slab and containment area that will
house new chemical storage tanks (bulk tanks) and
chemical transfer/metering pumping equipment for
the chemical coagulation system and the commercial
sodium hypochlorite system.  Both chemicals will be fed
neat and the building will be sized to store chemicals
required for the total capacity resulting from this
expansion only.

– A new concrete building to house a new electrical
transformer, motor control center and gear associated
with this expansion. This additional electrical load will
require a new electrical feed from Florida Power and
Light (FPL). Initially, the electrical gear installed in this
project was to be limited to that required only for the
reclaimed water expansion project, but during the
design, it was expanded to the entire NRWWTP.

– Expansion of the reclaimed water distribution building
to install new high service pumps to supply the new
reclaimed water customers in northern Broward County
and PBC. It is assumed that gravity flow from the CCTs
to the existing onsite storage tanks will continue to be
feasible (i.e. transfer pumping will not be required) and
that high service pumping will be designed to supply
a single pressure gradient over 24-hour continuous
delivery (for supply to Palm Beach County) that is
consistent with operating conditions established by
WWS.

– Expansion of reclaimed water transmission piping that
ends at the property line at Copans Road. This will
connect to the WWS-designed transmission pipe to Palm
Beach County.

– New yard piping connecting to the new process areas.

– Auxiliary systems and facilities inclusive of performance
monitoring/controls, reject water management, sanitary
drain piping/lift station, and standby power generation
and fuel storage.

– Civil-site modifications as required to maintain adequate
grading for the new facilities, to provide service roads
to the new additions (if required) and to expand the
existing stormwater collection to compensate for the
addition of the new structures.

Additional elements include:

– Integration of existing/aging infrastructure with proposed
infrastructure.

– Maintenance of operations during extensive electrical/
structural/process tie-in.

– Design process to handle wide-ranging operating
conditions from startup to buildout.

– Coordination between WWS operations and engineering
team and eight subconsultants working on various
elements.

Construction is currently underway and it is expected to 
meet its schedule for completion.

In addition, BC is meeting a small business participation 
goal of 24% on this Contract by including small and minority 
businesses in meaningful roles on this project. 

BC has met each project milestone.



Firm Qualifications and Experience

 City of Hollywood | Water Treatment Plant and Wastewater Treatment Plant Projects  :  C-27  Brown and Caldwell

BC’S ROLE IN PROJECT
Prime 
PROJECT VALUE 
BC Fees:  $3.4 million 
Construction: $110 million
 
PROJECT DATES
Start: September, 2019 
Construction: 2026
BC KEY STAFF, ROLE
Albert Perez: Principal-in-Charge 
Bill Eleazer: Project Manager 
Dr. Jose Jimenez: Lead Process 
Engineer 
Eli Tilen: Design Manager 
Robert Abordo: Electrical 
Melissa Jauregui: Permitting

BC’s design was able to 
incorporate other hydraulic 
structures and pipeline 
cleaning design efforts 
that were not completed 
by other Consent Decree 
projects.

NDWWTP Oxygen Trains and Oxygen Production 
DB Assistance 
Miami-Dade WASD, Miami, Florida

The high purity oxygen (HPO) system serves as the NDWWTP biological treatment system 
and as such is a critical component of the NDWWTP. The HPO system’s major components 
are three HPO plants and six oxygenation tanks. Much of the mechanical and electrical 
components in these areas have exceeded their useful life and are in need of replacement. 
In addition, a significant portion of the electrical and mechanical infrastructure is at an 
elevation 11.0 feet, which is below Miami Dade County’s Sea Level Rise design elevation, in 
fact some of these have already experienced flooding issues that have resulted in failures. 
Therefore, upgrades will include relocating infrastructure to appropriate elevations. These 
upgrades are required by the current Consent Decree (CD) and are listed as projects CD 
3.03 Oxygen Trains and CD 3.04 Oxygen Production.

CD 3.03 is described as the “Rehabilitation of Aeration Tanks structural, mechanical, and 
electrical systems.” CD 3.04 is described as the “Rehabilitation of oxygen plant structural, 
mechanical and electrical systems.” Both have a construction completion date of March 
6, 2026. Since these two projects are associated with the NDWWTP’s secondary system, 
require installation of major electrical equipment, and have similar CD deadlines, both 
projects are being combined into a single project.

BC first evaluated the flows and loads into the North District Wastewater Treatment Plant 
(NDWWTP) and forecast the oxygen demand expected in the next thirty years. Then BC 
evaluated oxygen production equipment and worked with the Owner to select two 100 ton 
per day cryogenic oxygen production plants. Following this selection, BC performed the 
preliminary planning and Basis of Design Report for the replacement of the existing plants. 
At completion of the Basis of Design Report, the Owner selected a design-build delivery and 
assigned BC the task of Owner’s Advisor for the procurement of a design-build contractor, 
including preparation of the Design Criteria Package (DCP) documents, Request for Design 
Build Solicitation (RDBS) documents for bidders,  preliminary permitting assistance, and 
assistance evaluating submittals from bidders, for the upgrades associated with the High 
Purity Oxygen (HPO) system at the plant.

This is the largest CD project at the NDWWTP. Due to its complexity and schedule 
constraints, the BC team worked to expedite the delivery method to a design-build project.



Firm Qualifications and Experience

 City of Hollywood | Water Treatment Plant and Wastewater Treatment Plant Projects  :  C-28  Brown and Caldwell

BC’S ROLE IN PROJECT
Prime 
PROJECT VALUE 
BC Fees:  $1.8 million 
Construction: N/A
 
PROJECT DATES
Start: 2019 
Construction: N/A
BC KEY STAFF, ROLE
Dr. Celia Earle: Project Delivery 
Officer 
Albert Perez: Principal-in-Charge 
Nigel Grace: Drinking Water Lead 
Diego Herrera: Project Manager 
Scott Hall: Pumping Lead 
Victor Hurlburt: Infrastructure 
Lead 
Tonya Simmons: Asset 
Management Lead 
Robert Abordo: Electrical Lead 
Hector Serrano: I&C Lead 
Breeze Walter: Cost Estimating

Since 2013, BC has held a General Engineering Services Contract for Studies and Reports. 

Broward County Water and Wastewater Services, 
General Engineering Services for Studies and Reports 
Broward County, Florida

This covers both water and wastewater. BC was competitively selected again in 2018 for the 
same contract. Since then, BC has completed several important study and design projects 
for Broward County Water and Wastewater Services (WWS) that have included Engineering, 
Operations, Water Management, and Business Operations Divisions. A limited summary of 
representative projects over the last five years are listed below.

High-Level Review of Source Water Influences on Finished Water Quality from the District 
2A Water Treatment Facility 
WWS operates the District 2A Water Treatment Plant (2A WTP) that serves areas of Northeast 
Broward and the City of Coconut Creek. WWS operations staff reports an apparent sensitivity 
of finished water chloramine residual stability to wellfield selection. Specifically, when 
operational needs require a shift in raw water supply production from the eastern wellfield, 
operating staff observe a variance with residual stability. Therefore, BC conducted an initial 
review of operating data to document the response of finished water quality to source water 
selection and identify potential contributing factors. BC also requested additional sampling 
and performed analysis to confirm the findings and determine the next steps.

WTP 1A and 2A Chemical Systems Evaluation  
WWS Districts 1A (16 mgd) and 2A (40 mgd) Facilities utilize conventional lime softening 
of the Biscayne aquifer water supply for the removal of hardness and dissolved organics. 
Certain chemical systems (ferric chloride, polymer, fluoride, and certain portions of the 
sodium hypochlorite system) at both facilities require varying degrees of rehabilitation. Also, 
WWS is considering converting both facilities from anhydrous (gas) ammonia to either 19 
percent aqua ammonia or liquid ammonium sulfate (LAS) to reduce the risk profile of its 
facilities. BC evaluated the potential conversion from gas to liquid ammonia conversion at 
both facilities, and developed a Basis of Design Report covering rehabilitation of the ferric 
chloride, fluoride, polymer, and sodium hypochlorite systems at the 2A facility. BC worked 
closely with both operations and engineering staff to develop recommendations that were 
favorable to all stakeholders.

3B Facility Chlorination System  
WWS’ 3B facility consists of water storage and pumping facilities that receive and distribute 
treated water from the City of Hollywood. The 3B distribution system water supply is fed 
primarily by the City of Hollywood through two 12-inch potable water interconnects. Another 
connection from the City of Pembroke Pines supplies water to the North Perry Airport. WWS 
maintains a 2.5 MG storage tank and high service pumps and an emergency generator at 
this facility, as well as a temporary chlorination system. WWS requested that BC develop the 
conceptualization for implementation of permanent chlorination and ammoniation systems 
at this location. BC also performed an assessment of the current operation of the ground 
storage tank.

3BC Septic Tank Elimination BODR  
WWS 3BC area consists of pockets of unsewered areas that are served by septic tanks that 
the County has identified to be eliminated. The septic unsewered areas to be eliminated 
include the North Perry Airport (HWO) - the area bounded by Washington Street, State 
Road 7, Pembroke Road, and SW 72nd Avenue - and other pockets. The County previously 
conducted a study to assess the feasibility of eliminating the remaining septic tanks in the 
3BC service area. Consistently with priority placed on eliminating the remaining septic tank 
areas, the County requested that BC prepare a Basis of Design Review (BODR) based on the 
recommended proposed sanitary sewer improvements outlined in the 3BC Sanitary Sewer 
Feasibility Study (also developed by BC).



Firm Qualifications and Experience

 City of Hollywood | Water Treatment Plant and Wastewater Treatment Plant Projects  :  C-29  Brown and Caldwell

BC’S ROLE IN PROJECT
Prime 
PROJECT VALUE 
BC Fees:  $721,814 
Construction: $4 million

PROJECT DATES
Start: 2019 
Construction: 2022
BC KEY STAFF, ROLE 
Dr. Celia Earle: Project Delivery 
Officer
Nigel Grace: Technical Lead
Larry Vicars: Process Lead
Diego Herrera: Project Manager
Victor Hurlburt: Infrastructure 
Lead
Melissa Jauregui: Permitting Lead
Robert Abordo: Electrical Lead
Hector Serrano: I&C Lead
Robert Hrabovsky: Structural Lead
Breeze Walter: Cost Estimating

 BC provided engineering 
services during 
construction of this 
project, which included 
permitting assistance, 
response to RFIs, 
construction meetings, 
and full-time construction 
observation.

Immokalee Water Treatment Plant Expansion 
Immakolee, Florida

Conceptual Design Report 
BC completed a Conceptual Design Report for proposed recommendations to the Seminole 
Tribe of Florida’s (STOF) Immokalee WTP. The work included the review of previous work 
completed by others, performing a gap analysis, and developing innovative ideas to 
meet project objectives in a cost-effective manner. The improvements reviewed included: 
improvements to the existing Reverse Osmosis (RO) skids, existing RO clean-in-pace 
(CIP) system, capacity expansion (flow analysis), chemical modifications, modifications 
to the antiscalant pump skids, and review of post-treatment improvements. Additionally, 
disinfection byproduct testing and characterization of current water quality was 
reviewed. The final deliverable outlined capacity expansion alternatives and produced 
recommendations such as: modifications of the existing RO skids, elimination of a future 
third RO skid, modifications to the existing degasifier, addition of a third transfer pump, 
elimination of a future 3,500 GPM fire pump, and addition of an 8-inch HDPE watermain to 
connect to the existing distribution system. These improvements, as proposed, will enhance 
the overall reliability and safety of the WTP.

Final Design 
Based on recommendations provided in the Conceptual Design Report, the STOF tasked 
BC with the design of the recommended improvements to the Immokalee Water Treatment 
Plant (WTP). Field investigations, review of record drawings, survey preparation, schematic 
design report, final design of the improvements (including structural, process, electrical, 
instrumentation and control (I&C), and civil), permitting assistance, schedule, and a 
construction estimate were prepared. This project will modify: the existing raw water by-pass 
line to increase and improve the finished water capacity, reverse osmosis (RO) skids to 
accommodate flushing of the RO skids using feed water as source and to better monitor and 
[...]
best option for disposal of the WWTP sludges, residual food 
wastes from eating establishments, collection system FOG, 
and manures from the Animal Kingdom and other parks. 
Historically, these materials had been composted and 
beneficially reused for sod farming. Due to odor concerns 
from park visitors, alternatives were to be considered to 
improve the sustainability of Reedy Creek’s solids disposal. 
Technologies considered included: advanced anaerobic 
digestion with CHP, gasification, landfilling, fluid bed 
incineration, and continued or modified composting. Drivers 
for the study included a desire to reduce odors from the 
existing composting facilities, renewable energy generation, 
and the need for a long-term, sustainable solution.

Solids-Water-Energy Evaluation Tool (SWEET) 
Development and Re-Invention of Solids Master-
Planning, Brown and Caldwell 
Technical Lead. John led the development of BC’s 
re-invigorated approach to biosolids and energy master-
planning.  Conventional (predominantly solids) master plans 
have resulted in soft recommendations for very large capital 
expenditures without clear identification of the resulting 
benefits; these plans often “sit on the shelf” as they fail to 
motivate implementation.  John developed an approach, 
and the SWET tool to enable cost-effective development 
of many options, that allows options to be optimized and 

results in recommended solutions that can save 15-25% 
off a program’s 20-year present worth.  Key approach 
fundamentals include: 1) calibration of a baseline mass and 
energy balance that is also calibrated to the utility’s actual 
annual costs; 2) iterative development, evaluation, and 
optimization of options (often 30 to 50 options) in at least 
three workshops; 3) possible inclusion of triple-bottom-
line (TBL) metrics; and 3) “live” testing of recommended 
solutions and their sensitivities to assumed unit-cost 
and TBL valuations.  The results create broad consensus 
on the developed option; save considerable costs; and 
provide recommendations with readily quantified and 
understood benefits – often accelerating these normally 
“discretionary”/non-core-business projects. 

Biosolids Master Plan, City of North Port, Florida
Senior Technical Advisor. Master Plan evaluated over 30 
options for consolidated treatment of sludge produced 
from the City’s three wastewater treatment plants. Options 
considered included solar and thermal drying and various 
thickening and dewatering technologies. Trucked and 
pumped conveyance were also considered.

Biosolids Blue Ribbon Panel, Jacksonville 
Electrical Authority, Jacksonville, Florida
Sludge Treatment/Biosolids Expert. Participated in three-
person Blue Ribbon Panel to identify the best approach 
to handling the sludge produced by JEA’s 80 mgd of raw 
sewage that is treated at 12 plants. Panel has addressed 
optimized anaerobic digestion, grease trap waste handling, 
heat drying, dewatering, transportation, land application, 
green power generation, production of biodiesel, and use of 
sludge in coal-fired power plants, among other options.

John Willis, PhD, PE, BCEE // Qaulity Control/ Technical Advisor



Organizational Profile and Project Team Qualifications

City of Hollywood | Water Treatment Plant and Wastewater Treatment Plant Projects  :  D-45  Brown and Caldwell

Richland Creek Water Supply Program, Paulding County, Georgia
Program Manager. BC performed program management services for all phases of this 
$215 million water supply program including design and construction of a reservoir, river 
intake and raw water pipeline, water treatment plant, and distribution system improvements. 
In addition, BC is provided utility performance services including asset management, 
stakeholder engagement and communication, organizational alignment, data management 
and usage, workforce development, and additional funding development and justification. 

Myrtle Beach Water Treatment Plant Capacity Analysis, Pilot Testing and 
Expansion, Grand Strand Water & Sewer Authority, South Carolina
Program Manager. Comprehensive hydraulic and process capacity analysis, high rate 
pilot test, and design for expansion of the 40 mgd Myrtle Beach Water Treatment Plant 
to a capacity of 45 mgd. Also developed alternatives to cost-effectively expand the 
facility to 60 mgd, implementing innovative technologies including ozone disinfection and 
membrane filtration.

Bull Creek Water Treatment Plant Capacity Analysis Study, Grand Strand 
Water & Sewer Authority, South Carolina
Program Manager. Hydraulic and process capacity analysis for the 45 mgd Bull Creek Water 
Treatment Plant. Developed alternatives to cost-effectively expand the facility to 60 mgd, 
addressing current limitations in hydraulic performance and plant optimization.

Scott Candler Water Filter Plant Clearwell Header Replacement, DeKalb 
County Department of Watershed Management, Georgia
Program Manager. Design and construction services for a new clearwell header and 
piping replacement project for the 150 mgd Scott Candler Filter Plant. Project included 
innovative construction approaches to maintain existing facilities online while replacing 
approximately 500 LF of 60- to 84-inch steel piping, isolation and pump control valves. 
Project replaced failed piping while providing much-needed redundancy and ability to 
isolate the header system. Since the plant was the only facility serving 500,000 people, the 
design was completed in such a way as to allow for a maximum shutdown of 8 hours during 
implementation of this new system. 

Kelly has 26 years of experience in the planning, design, and construction 
of municipal water and wastewater treatment, conveyance, and storage 
facilities. He has extensive experience with assisting utilities in facility 
optimization, technology evaluation and implementation, and capital 
improvements.
Kelly has led multidisciplined design teams on projects with a combined capital value of 
over $1 billion. He has experience with traditional design-bid-build as well alternate delivery. 
Kelly has extensive experience in conducting pilot studies and testing for filtration plants as 
well as in the design of disinfection systems. He conducted pilot testing, predesign, and final 
design for several of the largest drinking water systems in the Southeast. Kelly is also active 
in AWWA, where he is former Section Chair and National Director.

Kelly Comstock, PE, 
BCEE, DBIA 
Quality Control/ Technical Advisor (Water/Wastewater Reuse)

COMPANY:
BC
EDUCATION/TRAINING: 
PhD, Environmental 
Engineering, University of 
New Orleans 
LICENSES/
CERTIFICATIONS: 
Professional Engineer, 
Florida
RELEVANT EXPERIENCE:

	– Water and Wastewater 
Treatment

	– Water and Wastewater 
Conveyance

	– Water and Wastewater 
Storage Facilities

	– Facility Optimization, 
Technology Evaluation 
and Implementation

	– Pilot Studies and 
Testing

	– Advanced Disinfection 
Selection and System 
Design

26
17
years of experience

EXPERIENCE BY THE NUMBERS

years with firm

40% total availability

PERCENTAGE OF TIME TO BE ASSIGNED 
FULL TIME  TO THIS PROJECT



Organizational Profile and Project Team Qualifications

City of Hollywood | Water Treatment Plant and Wastewater Treatment Plant Projects  :  D-46  Brown and Caldwell

Lake Moultrie Regional WTP Expansion, Moncks 
Corner, South Carolina
Lead Engineer. Designed a 12 mgd expansion for the 
30 mgd Lake Moultrie Water Treatment Plant. Design 
components included a new intake, new raw water pump 
station, new superpulsator clarifiers and filters, new finished 
water pumping capacity, new chemical systems, including 
alum, PAC, sodium hypochlorite, liquid ammonium sulfate, 
fluoride, liquid slurry lime, corrosion inhibitor, and a new belt 
filter press for dewatering. 

Lanier Filter Plant New Chemical Facility, Gwinnett 
County Department of Water Resources, Georgia
Project Manager. Serving as project manager for a new 
chemical storage and feed building for the 150 mgd Lanier 
Filter Plant. Indoor storage for Ferric chloride, polymer, 
corrosion inhibitor, fluoride, onsite sodium hypochlorite 
generation, liquid slurry lime, and calcium thiosulfate.  State 
of the art facility includes containment and waste holding 
systems, protected delivery areas and a laboratory and 
control room area. Construction value of $30 million. 

Sustainable Water Plan; Philadelphia Water, 
Philadelphia, PA
Lead Engineer. This project included the development 
of a 25-year water supply and distribution master plan 
and a framework for future defensible decision-making 
and a sustainable planning methodology. This includes 
working collaboratively with utility staff to develop and 
evaluate solutions for oversized water treatment plants, 
buried infrastructure condition, and other deficiencies. 
Responsibilities included leading facility evaluation, 
evaluating infrastructure alternatives and developing 
a phased capital improvement plan that meets the 
performance criteria.

Big Creek WRF Expansion, Fulton County, Georgia
Project Manager. Managing the design of a progressive 
design build project for the expansion of the Fulton County 
WRF from a capacity of 24 to 38 mgd. Project will include a 
complete new facility that upgrades the facility to membrane 
treatment. The design will include coarse screens, vortex-
type grit removal systems, fine screens, biological nutrient 
removal, membrane bioreactors, and UV disinfection. Solids 
handling includes aerated holding and dewatering using 
screw presses. The Big Creek WRF facility will be able to 
meet strict treatment goals including low total phosphorus 
and total nitrogen limits. Improvements included new 
chemical storage and feed facilities as well as a new control 
and laboratory building. Construction value of the project is 
$250 million. 

Little River WRF Design, Fulton County, Georgia
Project Manager. Managed the design of a new 1.5 mgd 
membrane bioreactor (MBR) water reclamation retrofit 
within an existing facility. The design included a new influent 
pump station, multi-rake coarse screens, vortex-type grit 
removal systems, Drum-type fine screens, biological nutrient 
removal, membrane bioreactors, and UV disinfection. Solids 
handling included membrane thickening and facilities for 
transport to a central residuals processing facility. The Little 
River WRF facility can meet strict reuse standards including 
low total phosphorus and total nitrogen limits. Improvements 
included new chemical storage and feed facilities as well as 
a new control and laboratory building. Construction value of 
the project is $40 million.

Reuse Feasibility Study, DeKalb County 
Department of Watershed Management, Georgia
Project Manager. Managed a comprehensive reuse 
feasibility study to determine the feasibility of developing 
a reuse program for DeKalb County. This study evaluated 
options for water reuse, including direct potable, indirect 
potable and nonpotable reuse options. Drivers for the 
project were the need for cost–effective ideas to reduce 
interbasin transfer and development of a reliable alternative 
water supply source.

Johns Creek Environmental Campus (JCEC), 
Fulton County, Georgia
Project Manager. Managed the design of a first-in-the-
state-of-Georgia, state-of-the-art, 15 mgd membrane 
bioreactor (MBR) water reclamation facility. This project 
was procured using a design-build approach. The design 
included an influent pump station, bar screens, vortex-
type grit removal systems, double entry-type fine screens, 
primary clarification basins, biological nutrient removal, 
membrane bioreactors, UV disinfection, and post-aeration. 
Solids handling included aerobic digesters and centrifuge 
dewatering. The JCEC facility meets strict reuse standards. 
The facility is designed to serve as an educational campus 
complete with teaching laboratories, an educational nature 
walk, complete with a reuse feed pond and stream system, 
and a minimal impact design. Project requirements included 
covering all basins of zero noticeable odor and noise 
impacts to neighboring properties beyond current ambient 
conditions. The facility was designed to be architecturally 
pleasing and resemble an 1800s-era mill. Construction 
value of the project is $137 million. 

Kelly Comstock, PE, BCEE, DBIA // Qaulity Control/ Technical Advisor



Organizational Profile and Project Team Qualifications

City of Hollywood | Water Treatment Plant and Wastewater Treatment Plant Projects  :  D-47  Brown and Caldwell

Deep Injection Well Pump Station Improvements, Miami-Dade Water and 
Sewer, Florida  
Program Engineer. Lead process engineer for the evaluation and design of capacity 
improvements at the existing deep injection well pump station at the North District WWTP.   
Project involved the analysis of multiple alternatives involving reuse and replacement of 
existing pumps along with control system improvements to regulate flow between four existing 
wells.   Final recommendation included replacement of four existing and addition of two new 
1,250 HP vertical turbine pumps and discharge valves along with well head control valve 
improvements.   Project also involved a physical model study to evaluate improvements to the 
existing pump inlets inside the wet well.

Sewer Lift Station Assessment and Evaluations, MDWASD, Florida
Lead Process Engineer. Project involved physical condition assessments, hydraulic analyses, 
alternatives evaluations and preparation of basis of design reports for improvements to five 
existing lift stations (PSs-301, 414, 415, 416 and 417) ranging in size from 6 to 20MGD.  For 
each station, the improvements considered included increased station capacity; structural 
rehabilitation; new equipment including pumps, motors, piping and valves; new electrical and 
drive equipment; odor control improvements, etc.  

Lift Station 107 Improvements, City of Sunrise, Florida
Design Engineer. Provided preliminary and final design support for the design of improvements 
to the existing wet-pit/dry-pit sewer pump station that was nearing the end of its useful life 
and presenting significant maintenance challenges for City staff.  Improvements included 
reconfiguring the site to provide new submersible pumping equipment (500 GPM firm capacity) 
along with other piping modifications and site access improvements.

Florida Boulevard Pump Station Improvements, City/Parish of Baton Rouge, 
Louisiana
Design Manager. for the design of nine new or replacement wastewater pumping stations 
as part of the owner’s Consent Order Program to address sanitary sewer overflows in the 
collection system. The stations ranged in size from <1-MGD to 31-MGD and included 
coordination with related sanitary sewer and force main projects being designed under 
separate contracts and multiple subconsultants. For the larger pumping stations, CFD 
modeling was performed to support the design of the wet wells.

Mr. Hall has 25 years of experience in the planning, design and construction 
of both water and wastewater facilities.  This experience includes water 
and wastewater treatment plant and pumping station design, hydraulic 
modeling, master planning, operations support, and construction 
management projects.  
He specializes in the hydraulic analysis and hydraulic design of pumping station and treatment 
plant systems, including hydraulic transient (water hammer) analysis of pipelines to evaluate 
and design surge control strategies.  In addition to his design and management experience, 
Mr. Hall provides technical guidance and QA/QC for pump stations and other treatment system 
hydraulic designs across the company.  His experience includes work on over 50 pumping 
stations projects in a variety of design, management, and quality assurance and technical 
oversight roles.

Scott Hall, PE
Quality Control/ Technical Advisor (Pumping Systems)

COMPANY:
BC
EDUCATION/TRAINING: 
BS, Civil Engineering, 